


1 2-100-234 ARMATURE 24V 4.0
2 421-376 PLAIN END
3 2-200-398 CENTER HOUSING ASSEMBLY
4 2-300-349 BRUSH END HOUSING  (CONTAINS 4-9 )
5 2-600-234 BRUSH PLATE ASSEMBLY (CONTAINS 5, 6, 9)
6 188-094 BRUSH
7 973-025 SPACER - BRUSH PLATE
8 830-027 SCREW #10-32 X 2 SLF THREAD
9 975-041 BRUSH SPRING
10 701-043 **O-RING [2 EA]
11 2772917 LEADWIRE ASSEMBLY
12 788-055 SNAPRING .50
13 990-051 WASHER STEEL
14 990-052 WASHER NYLATRON
15 144-017 FLANGE BEARING
16 830-094 THRU-BOLT 12-24 X 10.31
17 880-025 **SEAL [2 EA]
18 725-095 PAPER TUBE

20 701-009 **O-RING THRUBOLT
21 836-001 ALUMINUM PLUG
22 992-010 SPRING WASHER [2 EA]
23 990-045 THRUST SPACER
24 140-010 BALL BEARING
25 2396234 MOTOR ASSY 24V 4.0 80#
28 9950953 VELCRO 1.5 X 2.0 LOOP
29 9950950 VELCRO 1.5 X 2.0 HOOK
30 2990240 HAND CONTROLER
31 2990223 CONTROL MODULE
32 2385401 SHRINK TUBE [2 EA]
33 2380211 TOP CAP
34 2383810 STRAP, EM
35 2383418 SCREW 1/4-20 SELF TAPPING [6 EA]
■ 1378132 PROP KIT
36 2331160 PROPELLER
37 2262658 DRIVE PIN
38 2091701 WASHER, PROP LARGE
39 2198401 NUT, PROP
40 2381940 LOWER BRACKET
41 2383122 NUT 3/8-16 NYLOCK [6EA]
42 2381726 WASHER FENDER 3/8 X 1 1/4 OD [3 EA]
43 2381728 WASHER 3/8 [3 EA]
44 2383422 SCREW 3/8 X 1 1/4 [6EA]
45 2307310 FERRITE BEAD (EUROPEAN MOTORS ONLY)
46 2075401 HEATSHRINK (EUROPEAN MOTORS ONLY)
47 2373427 SCREW #12 X 5/8 [4 EA]
■ 2994856 BAG ASSY (CONTAINS 38-41,32,28,29,47,TIE WRAPS)

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,
706 Holly Lane, P.O.Box 8129, Mankato, Minnesota 56002-8129. In Canada, parts may
be ordered from any of the Canadian Authorized Service Centers shown on the enclosed
list. Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts.
Please use the correct part numbers from the parts list. Payment for any parts ordered
from the MINN KOTA parts department, may be by cash, personal check, Discover Card,
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Fora da América do Norte, queira consultar
a lista anexa para identificar o Centro de
Seviço Autorizado MINN KOTA. Não deixe
de incluir o número do MODELO e o
número de SÉRIE do seu motor ao pedir
peças. Sempre use os números corretos
das peças da lista de peças.

Hors de États-Unis, voir la liste ci-jointe pour le
Centre de Service Agréé MlNN KOTA le plus
proche. Lors d'une commande, ne pas oublier
de fournir le numéro de modèle et le numéro de
série du moteur. Toujours mentionner le
numéro de pièce exact figurant sur la liste des
pièces de rechange.

Fuera de los Estados Unidos, consultar la lista
anexa para ubicar el Centro de servicio autor-
izado MINN KOTA. No dejar de incluir el
número del MODELO y el número de SERIE
del motor para el cual se solicitan las piezas.
Usar siempre los números de pieza correctos
indicados en la lista de piezas.

** Seal & Oring Kit P/N 2889460  * This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.      P/N 238-4938   REV. B      8-05

P PA AR R
T TS S L LI IS ST T

P PA AR R
T TS S

L LI IS ST T



Gray Leadwire (-)
To Motor(s)
Fil gris (-) au(x)
moteur(s)

IN
STA

LLATIO
N

O
F

C
A

B
LES

IN
STA

LLATIO
N

D
ES

C
Â

B
LES

Complete the installation of the motor by connecting the remaining cables:
• Make sure the hand controller is in the “off” position 
• Slide heat shrink over the cable(s) from the MinnKota Motor(s) and connect them to the

control module. Center heatshrink and apply heat.
• Connect the battery cables according to your corResponding wiring diagram.

1. Attach the red leadwire ring terminal to the ( + ) terminal.
2. Attach the black leadwire ring terminal to the ( – ) terminal.
3. Secure tightly with the wing nuts.

• Plug in the hand controller cable to the matching cable on the back side of the control
module. Make sure this cable is threaded together snug and secure.

WARNING: ARCING (SPARKING) CAN
CAUSE BATTERIES TO EXPLODE. TO
PREVENT ARCING, ALWAYS PLACE
THE SPEED CONTROL KNOB ON OFF
BEFORE CONNECTING THE CABLES.

To Battery: Red (+), Black (-)
À la batterie : Rouge(+), Noir(-)

7

Hand Controller 
Commande manuelle

Control Module (Dual Unit Shown)
Module de commande (pour deux
unités ici illustré)

Threaded Hand Control Connection
Connexion de commande manuelle vissée

Violet Leadwire (+)
To Motor(s)
Fil violet (+) au(x)
moteur(s)

VIOLET (+)
VIOLET (+)

MOTOR
MOTEUR

BATTERY 1
BATTERIE 1

CONTROL MODULE
MODULE DE 
COMMANDE HAND CONTROLER

COMMANDE MANUELLE

RED (+)
ROUGE (+)

BLACK (-)
NOIR (-)

GRAY (-)
GRIS (-)

VIOLET (+) GRAY (-)

BATTERY 2 BATTERY 1

HAND CONTROLLER
CONTROL MODULE
(DUAL UNIT SHOWN)

RED (+)
BLACK (-)

CONNECTING WIRE

W
IR

IN
G

D
IA

G
R

A
M

SC
H

ÉM
A

D
E

C
Â

B
LA

G
E

10

(+) AND (-)
TO SECOND
MOTOR

Terminez l’installation du moteur en connectant les autres câbles :
• Assurez-vous que la commande manuelle est en position d’arrêt « off ».
• Glissez le manchon thermorétractable sur le (les) câble(s) du (des) moteur(s) MinnKota

et connectez-les au module de commande. Centrez les manchons thermorétractables
et chauffez-les.

• Connectez les câbles de batteries selon le schéma de câblage vous correspondant.
1. Fixez la cosse à anneau du fil rouge à la cosse ( + ).
2. Fixez la cosse à anneau du fil noir à la cosse ( - ).
3. Serrez fermement les écrous papillons

• Branchez le câble de la commande manuelle au câble lui correspondant au dos du
module de commande. Assurez-vous que les connecteurs de ces câbles sont bien et
fermement visser l’un dans l’autre.

AVERTISSEMENT : LES ARCS (ÉTIN-
CELLES) PEUVENT CAUSER L’EXPLO-
SION DES BATTERIES. POUR ÉVITER
LES ARCS, PLACEZ TOUJOURS LE
BOUTON DE COMMANDE DE VITESSE
SUR LA POSITION D’ARRÊT « OFF »
AVANT DE RACCORDER LES CÂBLES.

12V

24V




